



for top temperature and pressure resistance

CERTIFICATE OF ANALYSIS

Product number AIS B010

Address customers the A.I. Schulze Chemotechnische Fabrik e.K.	Name Dept. Tel. Fax email Our ref. Your supplier no. Product no. Order no. Order date Date	Dieter Bartkowiak Quality Management AIS6 + 49 3581 75005-25 + 49 3581 75005-20 qm@a-i-schulze.com 32149000-02052013 1180 AIS B010 AS020513 2 May 2013 2 May 2013
--	--	---

Certificate of Analysis BIRKOSIT Dichtungskitt[®] no. 32149000-02052013

CERTIFICATE OF ANALYSIS

Product description: **BIRKOSIT Dichtungskitt[®]**
Product lot number: 32149000-02052013
Date of manufacture: 2 May 2013
Date tested: 2 May 2013
Expiration date: 2 May 2018

Test description	Test method	Specification range	Test result
DIN EN ISO 9001:2008 DIN EN ISO 14001 QUALITY SYSTEM	BIRKO-Test-110	Temperature resistance: up to 900 - 970 °C Pressure resistance: up to 550 - 570 bar	Temperature resistance: up to 970 °C Pressure resistance: up to 570 bar

BIRKOSIT If stored correctly, we guarantee a service life of the product in the tin **of 5 years**.
Unopened tins

BIRKOSIT If the tins are resealed correctly after partial use, we guarantee a service life for
Opened tins the product **of 3 years**.

Signature/ title/ name/ date

Director Technical Services, Dieter Bartkowiak 2 May 2013

We confirm that **BIRKOSIT Dichtungskitt[®]** contains no hazardous substances, toxic chemicals or ingredients that need to be handled with care. **BIRKOSIT Dichtungskitt[®]** is completely non-toxic and non-hazardous. Please refer to the Materials Safety Data Sheet for more information. This certificate shall not be reproduced in full or in part without the written approval of the A.I. Schulze Chemotechnische Fabrik e.K. General Manager, Dieter Bartkowiak.